o TUFF
LG UNTRY

EZ-RIDE" SUSPENSION

Part #35940/Dodge Dakota

Parts List:

Qty. Description Part No.
1 Rear Cross Member DD5I-01
1 Front Cross Member DD5I-02
2 Upper Control Arm Drop Brackets DD5I-03
2 Lower Control Arm Drop Brackets-Rear DD5I-04
2 Lower Control Arm Drop Brackets-Front DD5I-05
1 Emergency Brake Cable Extensions DD5I-28
1 Differential Drop Bracket/Rear-Pass. Side  DD5I-11
1 Differential Drop Bracket/Front-Pass. Side  DD5I-12
1 Differential Drop Bracket/Rear-Driver Side  DD5I-13
1 Differential Drop Bracket/Middle-Driver Side DD5I-14
1 Differential Drop Bracket/ Front Driver Side DD5I-15
1 Differential Kicker Support/Driver Side DD5I-16
1 Differential Kicker Support/Pass Side DD5I-17
1 Steering Assist DD5I-18
2 Upper Control Arm Rear Support Brackets DD5I-19
1 Lateral Compression Arm Mount Plate DD5I-20
1 Steering Center Link DD5I-21
2 Lateral Compression Arms DD5I-22
4 Brake Line Relocating Brackets BLRO7

1 Upper Cross Member- Rear DD5I-24
2 Torsion Bar Drop Plates-Cast Iron DD5I-25
2 Upper Control Arm Front Support Bracket = DD5I-27
2 Rear Sway Bar Drop Brackets SB-01

4 Lateral Compression Mounts LATLOOP-01
4 9/16” x 2 9/16” x 11 5/8” Square U-bolts 5U-249S
1 U-bolt Nut and Washer Pack 916NW
1 Hardware Box DD5I-NB123
1 Poly Bushing Pack DD5IPL
1 Sleeve Pack DD5ISL
4 Bump Stops PB6199
2 Sert Fittings SERT

1 Differential Fill Plug DD5I-29
8 Sway Bar End Link Bushings MO2220
2 3” Blocks BL301

2 Rear add-a-leafs TCI-R37
2 3/8” Centering Bolts CB38

1 Instruction Sheet 35934-INST

5.5” SUSPENSION SYSTEM
1998-1999 DODGE DAKOTA

(Front and Rear End)
SJ101199
WARNING: TUFF COUNTRY EZ-RIDE SUSPENSION

HIGHLY RECOMMENDS THAT A CERTIFIED
MECHANIC PERFORMS THIS INSTALLATION

Congratulations on your selection to purchase a Tuff
Country Suspension System. We at Tuff Country are
proud to offer a high quality product at the industries
most competitive pricing. Thank you for your confidence
in us, and our product.

*Important Notes: Please read before beginning
installation. OEM Manual should be used as a reference.

Important Notice; Due to the rotation of the front
differential on this installation, the differential cover
plate must be modified. See installation step #10 for
details. If this modification is not performed properly,
severe damage will occur to the rear tail shaft

bearing.

TUFF COUNTRY SUSPENSION highly recommends a
qualified and/or certified mechanic performs this
installation.

Check off parts list to be sure all parts are on hand. If any
parts are missing, please contact us at (800) 288-2190.

Read and understand all sections of instruction manual.
Use locktite on all bolts associated with this installation.

Recommended tire size, 33” x 12.5” x 15” or 285\75-16
Recommended wheel size 16 x 8 Medium offset

Warning

Do not install a body lift with this suspension system. If a
body lift is installed, warranty will be void. For all parts,
please refer to the Parts Description Pages, at the end of
the installation manual.

Warning
If you desire to return vehicle to stock height, save all
stock components.

Front End Installation

1. Safely lift the vehicle by placing a jack stand under
the frame rails.

2. Remove wheels and tires, then remove the
differential skid plate.




3. Remove the torsion bar adjuster bolt making sure to
keep hands clear. Warning: This is a free floating
torsion bar and carries extreme tension. Once
adjuster bolt has been removed, removed the stock
torsion bar adjuster arm and set aside. This part will not
be reinstalled. Repeat procedure on opposite side.

4. Mark both torsion bar before removal so that they can
be reinstalled back in the same position as removed. i.e

front and rear torsion bar and driver side, passenger side
of torsion bar. Tap torsion bars forward until they can be

removed.

5. Slide the torsion bars out of the lower control arm and
set aside for later reinstallation.

6. Remove front shocks. Next remove the brake line
bracket from the front brackets on the driver side and
passenger side making sure not to kink or bend.

7. Remove front sway bar and set aside for later
reinstallation.

8. Using the tie rod separating tool, remove the tie rod
ends from the steering knuckle. Next, remove tie rod
assembly from the stock center link for later reinstallation.
Remove steering linkage from the idler arm and pitman
arm and save hardware. Note: Be careful not to tear
the boots on the idler arm and pitman arm. Save
steering linkage and tie rod end. New steering linkage will
be used; stock tie rod ends will be reinstalled in a later
step.

9. Drain front differential and remove differential cover.
Note: Make certain that the differential is completely
drained. Next, locate the stock differential cover fill plug.
Measure from the center of the fill plug directly up 1 3/4”
and scribe a mark. Now drill one 3/4” hole. Make sure to
clean and clear any metal shavings. Set a newly modified
differential cover plate aside for later reinstallation.
Warning: Due to the rotation of the front differential
during this installation, modification of the
differential cover is required. This modification will
ensure that the rear of the tail shaft bearing receives
enough fluid. If this modification is not performed
properly, severe damage will occur to the rear tail
shaft bearings.

See lllustration #1

10. Remove the stock upper rear cross member located
directly behind the front differential hardware and cross
member. A new upper rear cross member will be
installed at a later step.

11. Next remove the stock bolts from the lower control
arms on both the driver and passenger side (both front
and rear control arms) and let the lower control arms
hang. Note: New hardware will be used.

See lllustration #2

12. Front Lower Control Arm Brackets: Install new
front lower control arm drop bracket on driver side to
stock front lower control arm mounting point using (1)
7/16” x 4 1/2” bolt, (2) 7/16” washers and (1) 7/16” lock

nut. Bolt though stock hole and new bracket, let hang.
See lllustration #3

13. Rear Lower Control Arm Brackets: First locate (4)
PB6199-Bump Stops, (4) 3/8” lock nuts and (4) 3/8” flat
washers. On the driver side rear lower control arm drop
bracket, install (1) bump stop in the upper inner hole,
secure using 3/8” hardware. On the lower inner part of
the bracket there are two holes, install (1) bump stop in
the forward hole secure using 3/8” hardware. Install new
rear lower control arm drop bracket on driver side to
stock rear lower control arm mounting point using (1) 1/2”
x4 1/2” bolt, (2) 1/2” washers, 1/2” lock nut. Bolt through
stock hole and new bracket, let hang. On passenger side
rear lower control arm drop bracket install (1) bump stop
in the upper inner hole, secure using 3/8” hardware. On
the lower inner part of the bracket there are two holes,
install (1) bump stop in the forward hole, secure using
3/8” hardware. Install new rear lower control arm drop
bracket on passenger side to stock lower control arm
mounting point using (1) 1/2” x 4 1/2” bolt, (2) 1/2”
washers, (1) 1/2” lock nut. Bolt through stock hole and
new bracket, let hang.

See lllustration #4

14. Front Cross Member: Install new front cross
member to stock front cross member. Secure using
previously removed lower sway bar bolts. Do not fully
tighten. Note: Make certain that the threaded spud of
the new front cross member is toward the front of the
vehicle.

See lllustration #5

15. Install the new driver side front lower control arm
drop brackets to the front cross member. Note: The front
of the new driver side front lower control arm drop
bracket will be installed on the outside of the new
front cross member. The back of the new driver side
front lower control arm bracket will be installed on
the inside of the new front cross member. Secure
using (4) 7/16” x 1 1/2” bolts, (8) 7/16” washers and (4)
7/16” lock nuts. Repeat procedure on passenger side.
Do not fully tighten at this point.

See lllustration #6

16. Go back to all the hardware associated with the new
front cross member, the new front lower control arm drop
brackets and the new rear lower control arm drop
brackets and torque to specs.

17. On the driver side, install the stock lower control arm
into the new front lower control arm drop bracket. Secure
using (1) 7/16” x 4 1/2” bolt, (1) 7/16” lock nut and 92)
7/16” flat washers. Continuing on the driver side install
the stock lower control arm into the new rear lower
control arm drop bracket. Secure using (1) 1/2” x 4 1/2”
bolt, (1) 1/2” lock nut and (2) 1/2” flat washers. Repeat
procedure on passenger side. Do not fully tighten.

See lllustration #7 for front and #8 for rear




18. Securely support the front differential by using a
hydraulic jack. Next remove all stock differential
mounting bolts from the frame and the differential. Note:
There are a total of 5 differential mounting points.
Next ease off on the jack stand and lower to
approximately 5” to 5 1/2” to make room for new
differential lowering brackets. Note: Make sure all wires
and hoses have plenty of clearance.

19. Front Passenger Side Differential Drop Brackets:
Locate the front passenger side differential drop bracket
and passenger side differential kicker support bracket.
Starting on the front of the differential on the passenger
side, insert (2) 1/2” x 3/4” crush sleeves between the
stock passenger side differential mount. Install the new
front differential drop bracket on the inside of the stock
mounts rearward position, with bend at the top angling
back. Secure using (2) 1/2” x 3” bolts, (2) 1/2” lock nuts,
and (4) 1/2” flat washers. Do not fully tighten. See
lllustration #9. Now attach he differential to the front
side of the new differential brackets, outward hole only,
using (1) 1/2” x 3” bolt, (1) 1/2’ lock nut and (2) 1/2” flat
washers. Do not fully tighten. Now install the kicker
support bracket to the stock passenger side lower control
arm bracket, hole already provided. Secure using (1)
7/16” x 1 1/2” bolt, (1) 7/16” lock nut and (2) 7/16” flat
washers. Now attach the opposite end of the kicker
support bracket to the inward hole of the passenger side
front differential brackets lower hole. Secure using (1)
1/2” x 3” bolt, (1) 1/2” lock nut and (2) washers.

See lllustration #10

20. Front Driver Side Differential Drop Bracket: Locate
the front driver side differential drop bracket and the
driver side differential kicker support bracket. Starting on
the front differential on the driver side, insert (2) 1/2” x
3/4” crush sleeves between the stock driver side
differential mount. Install the new front differential drop
bracket on the inside of the stock mounts forward
position, with bend at the top angling back. Secure using
(2) 1/2” x 3” bolts, (2) 1/2” lock nuts and (4) 1/2” washers.
See lllustration #11. Now attach the differential to the
front of the new differential brackets, inside hole only,
using (1) 1/2” x 3” bolt, (1) 1/2” lock nut and (2) 1/2” flat
washers. Do not fully tighten. Now install the kicker
support bracket to the stock lower control arm bracket,
upper hole (already provided). Secure using (1) 7/16” x 1
1/2” bolt, (1) 7/16” lock nut and (2) 7/16” flat washers.
Now attach the opposite end of the kicker support
bracket to the outward hole of the front differential
brackets lower hole. Secure using (1) 1/2” x 3” bolt, (1)
1/2” lock nut and (2) 1/2” flat washers. Do not fully
tighten.

See lllustration #12

21. Passenger Side Rearward Differential Drop
Bracket: Locate the passenger side rearward differential
drop bracket. Install the new bracket to the stock
differential mounting point. Note: Make sure the bend in
the new bracket is facing toward the passenger side
of the vehicle. Secure using (2) 1/2” x 1 1/2” bolts, (2)
1/2” lock nuts and (4) 1/2” washers. Next secure the
differential to the new passenger side rear drop bracket
using the two stock bolts. Note: Make sure to use
locktite.

See lllustration #13

22. Driver Side Middle Differential Drop Bracket:
Locate the driver side middle differential drop bracket.
Install the new bracket to the stock mounting point. Note:
Make sure that the bend in the new bracket is placed
in a backward “Z” position as you are viewing from
the rear of the differential. Secure using (1) 1/2” x 1
1/2” bolt, (1) 1/2” lock nut and (2) 1/2” flat washers. Next
secure the differential to the new driver side middle
differential drop bracket using the stock bolt. Note: Make
sure to use locktite.

See lllustration #14

23. Rear Driver Side Differential Drop Bracket: Locate
the rear driver side differential drop bracket. Install the
new bracket to the inside of the stock mounting pint.
Secure using (1) 1/2” x 1 /2” bolt, (1) 1/2” lock nut and (2)
1/2” flat washers. Note Make sure to mount the new
bracket on the inside portion of the stock mounting
bracket. Next secure the front differential to the new
bracket using the stock bolt. Note: Make sure to use
locktite.

See lllustration #15

24. Go back to all hardware associated with the new
differential drop brackets and torque to specs.

25. Locate the new upper cross member and install in the
same location as previously removed stock cross
member from step #11. Secure using stock hardware.
Note: Some vehicles come stock without an upper
cross member, if this is the case, the new upper rear
cross member is not needed.

See lllustration #16

26. Rear Lateral Compression Arm Mounts: Locate (2)
rear lateral compression mounts and lateral compression
arm plates. Install the new lateral compression arm plate
to the stock transmission cross member located
approximately in the middle of the chassis, straight back
from the rear lower cross member. First secure the new
plate in place by using (1) 1/2” x 1 1/2” bolt, (1) 1/2” lock
nut and (2) 1/2” flat washers, in the center hole of the
new plate. On the driver side of the new lateral
compression arm plate, install (1) lateral compression
mount to the outer hole on the mounting plate. Secure
using 1) 1/2” x 1 1/2” bolt, (1) 1/2” lock nut and (2) 1/2”
flat washers. Repeat procedure on passenger side.
Torque bolts to spec.

See lllustration #17




27. Lower Rear Cross Member and Lateral
Compression Arm Mounts: Locate the new lower rear
cross member and the new front lateral compression arm
mounts. Install the new lower rear cross member to the
driver side of the new lower rear control arm drop
brackets. Secure using (2) 1/2” x 1 1/2” bolts, (2) 1/2”
lock nuts and (4) 1/2” flat washers to the front holes on
the new cross member and the new rear driver side
lower cross arm. Do not fully tighten. Install the new
lower rear cross member to the passenger side of the
new lower rear control arm brackets. Secure using (2)
1/2” x 1 1/2” bolts, (2) 1/2” lock nuts and (4) 1/2” flat
washers to the front holes on the new cross member and
the new rear passenger side lower control arm. Do not
fully tighten. On the driver side new rear lower control
arm drop bracket install the rear outer hole to the new
rear cross member. Secure using (1) 1/2” x 1 1/2” bolt,
(1) 1/2” lock nut and (2) flat washers. Do not fully
tighten. On the passenger side new rear lower control
arm drop bracket install the rear outer hole to the new
rear cross member. Secure using (1) 1/2” x 1 1/2” bolt,
(1) 1/2” lock nut and (2) flat washers. Do not fully
tighten. Now install (1) lateral compression mount on the
driver side inner bolt hole of the new cross member and
secure using (1) 1/2” x 1 1/2” bolt, (1) 1/2” lock nut and
(2) flat washers. Do not fully tighten. Next, install (1)
lateral compression mount to the passenger side inner
bolt hole of the new cross member and secure using (1)
1/2” x 1 1/2” bolt, (1) 1/2” lock nut and (2) 1/2” flat
washers. Tighten all bolts associated with the new
rear cross member and lateral compression mounts.
See lllustration #18 and #19

28. Lateral Compression Arms: Locate the new lateral
compression arms, poly bushings and steel sleeves. Now
install poly bushings part #PB2408 in each end of the
lateral compression arms. (2) per side, (4), per arm.
Insert (1) 9/16” x 2 1/8” crush sleeve into each end of the
new lateral compression arms. Note: Make sure to use
a lithium of moly base grease on new bushings and
sleeves. On the driver side install the new lateral
compression arm by inserting into the newly installed
rear lateral compression arm mount. Secure using (1)
1/2” x 3 1/2” bolt, (1) lock nut and (20 1/2” flat washers.
Note: Do not fully tighten. On the passenger side install
the new lateral compression arm by inserting into the
newly installed rear lateral compression arm mount.
Secure using (1) 1/2” x 3 1/2” bolt, (1) lock nut and (2)
1/2” flat washers. Note: Do not fully tighten. Next install
the lateral compression arms to the newly installed front
mounts, secure using (2) 1/2” x 3 1/2” bolts, (2) 1/2” lock
nuts and (4) flat washers. Tighten all hardware
associated with the newly installed lateral
compression arms.

See lllustration #39

29. Install the modified front differential cover using stock
bolts and OEM approved sealant. Note: Replacement
gasket may be needed. Torque to factory specifications
(refer to OEM manual for proper torque settings). Now
using previously drilled upper filler hole in differential
cover, fill with OEM approved differential fluid. Fill fluid to
the bottom the new hole. Next install new filter plug

provided into the new hole. Note: It is very important
that the new differential is completely filled to the
bottom of the new hole. This will ensure that an
adequate fluid level is achieved.

30. Supporting lower control arms. Remove the upper
brake line mounting bolts. Remove upper control arm
alignment bolts and remove upper control arms from the
stock pivot brackets. Safely support the brackets so that
the CV joints do not extend and let hang. Note: Save the
stock alignment bolts for later reinstallation.

31. On both sides of the frame near the upper control
arm mounts, unbolt the stock rubber compression bump
stops from their steel frame mount brackets and discard.
With a suitable cutting tool, carefully trim the steel frame
mount bump stop brackets flush with the frame on the
driver side and passenger side allowing the new upper
control arm drop brackets to mount flush to the frame.
Note: Do note cut or grind into the frame. Caution:
Undercoating is flammable. Grind and clean all cutting
slag from the trimming performed in this installation step.
Paint and undercoat any exposed metal.

See lllustration #20

32. Driver Side Upper Control Arm Drop Bracket:
Locate the new driver side upper control arm drop
bracket. Install to the stock frame rail bracket front hole.
Secure using (1) 1/2” x 1 1/2” bolt, (1) 1/2” lock nut and
(2) flat washers. Do not fully tighten. Locate the new
front brake line extension bracket. Now install the rear
hole of the new driver side upper control arm drop
bracket to the stock frame rail bracket rear hole. Also at
this time install the new brake line extension bracket.
Secure using (1) 1/2” x 1 1/2” bolt, (1) 1/2” lock nut and
(2) flat washers. Note: Slope of the new bracket must
go to the rear of the vehicle.

See lllustration #21 and #30

33. Passenger Side Upper Control Arm Drop Bracket:
Locate the new passenger side upper control arm drop
bracket and install to the stock frame rail bracket rear
hole. Secure using (1) 1/2” x 1 1/2” bolt, (1) 1/2” lock nut
and (2) flat washers. Do not fully tighten. Locate the
new front brake line extension bracket and install to the
front hole of the new passenger side upper control arm
drop bracket to the stock frame rail bracket front hole.
Also at this time install the new brake line extension
bracket. Secure using (1) 1/2” x 1 1/2” bolt, (1) 1/2” lock
nut and (2) flat washers. Note: Slope of the new
bracket must go to the rear of the vehicle.

See lllustration #22 and #30

34. Upper Control Arm Rear Support Bracket: Locate
the new upper control arm support bracket and install to
the inside of the driver side upper control arm drop
bracket. Secure using (2) 3/8” x 1 1/2” bolts, (2) 3/8” lock
nuts and (4) 3/8” flat washers. Using the holes in the
support bracket as a guide, drill (2) 3/8” holes through the
upper portion of the stock lower rear control arm bracket.
Now secure the rear support bracket to the back side of
the stock upper control arm bracket. Secure using using
(2) 3/8” x 1 1/2” bolts, (2) 3/8” lock nuts and (4) 3/8” flat
washers. Note: Do not fully tighten.




Repeat procedure on passenger side. Return to the
driver side and make sure that the upper control arm
bracket is tight against the frame. Now fully tighten the
1/2” bolts on the upper control arm bracket and the 3/8”
bolts securing the gusset support bracket to the upper
control arm bracket. Note: Make sure to tighten the
1/2” bolts first, then the 3/8” bolts next. Repeat
procedure on opposite side.

See lllustration #26

35. Upper Control Arm Front Support Bracket: Locate
the upper control arm front support brackets. On the
driver side, install the front support bracket on the inside
of the new upper control arm drop bracket. Secure using
(1)7/16” x 1/2” bolt, (1) 7/16” lock nut and (2) 7/16” flat
washers. Using the bracket as a guide drill (2) 5/16”
holes into the bottom side of the frame and secure the “L”
bracket using 3/8” self threading bolts. Repeat procedure
on opposite side.

See lllustration #24

36. Install stock upper control arms to the new upper
control arm drop bracket alignment slots located on the
bottom of the new driver side upper control arm drop
bracket. Secure using the stock alignment bolts.

See lllustration #25

37. Secure stock brake line bracket to new brake line
bracket using (1) 5/16” X 3/4” bolt, (1) 5/16” lock nut and
(2) 5/16” flat washers. Repeat procedure on opposite
side.

See lllustration #30

38. Steering Center Link: Locate the new steering
center link. Install the new center link to the idler arm and
pitman arm. Secure using stock hardware. Note: Make
sure that the radius of the center link is going toward
the rear of the vehicle and the short ends are
mounted to the idler arm and pitman arm. Now install
the stock tie rod ends to the bottom of the new steering
center link and outer end of the tie rod ends to the
steering knuckle.

See lllustration #32

39. Steering Assist: Locate the steering assist unit, poly
bushing #PB2408 and steel crush sleeves. Install the
new poly bushings (2 top and 2 bottom) and (2) 9/16” x 2
1/8” crush sleeves (with hole) in new steering assist
making sure to crease with moly or lithium base grease.
Install steering assist to the middle of the center link and
secure to the front cross member using (2) 9/16” x 3”
bolts and washers, making sure to locktite all bolt
threads. Do not fully tighten at this point.

See lllustration #26

40. Front Shock Absorbers: Locate the new front shock
absorbers and install the protective rubber dust boots.
Use zip ties to secure the boot to the bottom of the
shock. Install the new shock in the stock bottom mount
using stock hardware. Insert the upper shock stem into
the new upper control arm drop bracket shock hole and
secure using the new bushing and hardware.

See lllustration #27

41. Check and double check that all front end
components are installed properly. Once all parts are in
place, torque all nuts to proper torque settings. (See
torque specifications sheet).

42. Torsion Bar Adjuster Plate: Install the torsion bars
into the lower control arms in the same manner as
previously removed. Now install the torsion bar adjuster
plate onto the rear of the torsion bars. Next install the
torsion bar adjuster plate in the stock location and secure
using stock hardware.

See lllustration #29

Rear End Installation:

43. To begin installation, remove wheels, tires and
shocks. New shocks will be installed.

44. Place a hydraulic jack under the axle on the driver
side. Remove the stock “U” bolts and discard. Now
remove the driver side sway bar end link and discard.
Note: Save hardware from the end link, it will be
reinstalled with a new sway bar end link. Also, new
“U” bolts will be used.

45. Lower down on the hydraulic jack approximately 4”-
4.5” so that the axle will pull away from the spring pack.
Make sure not to kink or extend brake line.

46. Please two C-clamps on the stock spring pack
approximately 4” from each side of the stock centering
bolt and tighten. Remove the stock centering bolt and
discard. Now slowly remove the two C-clamps until
spring comes apart.

47. Locate (1) TCI-R37, (1) centering bolt with nuts.
Place the new TCI-#37 rear add-a-leaf between existing
spring assembly in progression of size (longest to
shortest). Note: Do not install new rear add-a-leaf
under the original factory overload. The overload leaf
is usually the large, un-arched leaf at the bottom of
the spring assembly. Now use C-clamps to compress
the springs back together and secure using new 3/8”
centering bolt and nut. Cut off extra thread on boilt.

48. Locate (1) BL301, (2) 5U-249S and (4) 6/16” high
nuts and washers. Place the rear block between the
spring pack and axle. Note: Make sure tapper of block
is facing forward. Raise up on the hydraulic jack so that
the spring pack is flush with the rear block. Install the
new rear “U” bolts around the axle and spring assembly
and secure with nuts and washers. Torque to 90 ft. Ibs.

Repeat steps 46-51 on passenger side.




49. Locate rear brake cable adjuster, which is located in
front of the driver’s rear spring pack. Next loosen the
adjuster nut to about 1”

See lllustration #38

50. Approximately 2 feet towards the front of the vehicle
locate and undo the emergency cable joint.
See lllustration #41

51. Pull emergency cable back through the adjuster and
frame mount and let hang.

52. Locate the new emergency brake cable extension.
(2) 5/16” x 1 1/4” bolts. (2) 5/16” lock nuts and (4) 5/16”
flat washers. Clamp new bracket on driver’s side spring
eye hanger. Using the holes in the new bracket as a
guide, drill two 5/16” holes into the spring hanger. Secure
using 5/16” hardware.

See lllustration #35

53. Now pass emergency brake cable through the hole in
the new bracket and stock adjuster. Next, reconnect the
brake cable at cable joint. Finally, tighten the adjuster nut
back to the stock location.

54. Install new rear shocks and shock boots.

55. Then install the tires and wheels on the front and rear
of the vehicle.

56. Locate one brake line relocating bracket, (1) 5/16” x 1
1/4” bolt, (2) 5/16” flat washers and (1) 5/16” lock nut. On
the driver side inner frame rail above the stock spring
shackle. Remove the stock bolt that holds the stock
brake line to the frame. Install the new brake line bracket
to the stock location, secure using the stock mounting
bolt. Now connect the stock brake line bracket to the new
brake line relocation bracket and secure using 5/16”
hardware.

See lllustration #37

57. Locate the new sway bar end links, (4) MO2220
bushings and (4) sleeves. Install the bushings and
sleeves into each end of the new sway bar end links.
With the weight on the vehicle, install the new end links
into the stock location using stock hardware.

See lllustration #36

58. With the weight on the vehicle, connect the stock
front sway bar to the driver side new lower control arm
drop brackets using stock hardware. Make sure to install
the stock sway bar bracket to the back of the new lower
control arm first, then the bottom hole. Note: On the new
front lower control arms there are two holes, connect
the front stock sway bar bracket to the rear hole.
Repeat procedure on opposite side.

See lllustration #34

59. Now connect the outer part of the stock sway bar to
the Bottom of the stock lower control arm using stock
hardware. Repeat on opposite side.

See lllustration #33

Congratulations, installation complete. Check and
double check to make sure that all steps were
performed properly. Check torque settings to make
sure bolts are torqued to proper specs.

Tuff Country recommends that a re-torque is done on
all bolts associated with this lifted suspension. This
should occur 500 miles after the kit has been
installed. It also is the customers responsibility to
check and re-torque bolts after every 3,000 miles or
after every off-road use. Neglect of following these
steps could cause brackets to come loose and cause
serious damage to the vehicle.

Special Note: After the lift kit is installed and
alignment has been performed, differential fluid may
spill out of the vent hose. If this occurs, check to
make sure that the differential fluid is not over filled.
This with cause fluid to leak out of the vent hose.

If you have any question, please feel free to call us at
(801) 280-2777

Torque Settings:

5/16” 15-18 ft. Ibs. 3/8”  28-32 ft. Ibs.
7/16” 30-35 ft. Ibs. 1/2”  65-85 ft. Ibs.
9/16” 75-90 ft. Ibs. 5/8”  85-110 ft. Ibs.




IMPORTANT NO TICE

& =D

UPPER REAR CROSSMEMBER (PART # DD5I-24) IS
NOT NEED FOR THE 5.5 INCH DAKOTA LIFT KIT.
PLEASE SKIP OVER # 27 IN THE TEXT AND

B LUSTRATIOM 6 IN THE INSTRUCTION
MANUAL. AI‘ QU“ STIONS PLEASE CALL US AT

IMPORTANT NOTICE!

UPPER REAR CROSSMEMBER (PART # DD51-24) T
NOT NEED FOR THE 5.5 INCH DAKOTA LIFT KIT.
PLEASE SKIP OVER # 27 IN THE TEXT AND
ILLUSTRATION # 16 IN THE INSTRUCTION
MANUAL. ANY QUESTIONS PLEASE CALL US AT
1 (800) 288 2190.

IMPORTANT NOTICE!

UPPER REAR CROSSMEMBER (PART # DD51-24) IS
NOT NEED F O‘{ THE 5.5 INCH DAKOTA LIFT KIT.
PLEASE SKIP OVER # 27 IN THE TEXT AND

ILL ”S’"RAT ON # 16 IN THE INSTRUCTION
MANUAL. ANY QUESTIONS PLEASE CALL US AT

QNN QQ N"1QN
1 (800) 288 2190.




OFrsREATAL
s Priag

ILLUSTRATION # 2



.r\JavJ
Dm\)gﬁ. 6\\35
Feonvr Lowsa _ — — ~
Convrnor Adan
| e Pasrusr

ILLUSTRATION # 3

DwWeld sibe
OF EHlCLLE

SrocK
- == MHAED wARE

New e
_Lowen. Cowrpor

-7 Apm Ogop

BlAcu T

%MMP< -
M}D 3/6”

HALDwAre

ILLUSTRATION # 4




COOMMEMEER.

! N
]\JE\)\J Faonvy Fﬁol\‘(

SPUND

ILLUSTRATION # 5

TRVEZ. S\ OF JEUWCLE

ILLUSTRATION # 6




DeWez sioe oF YeHicie

ILLUSTRATION #7

Pz 4ve o VeHic g

ILLUSTRATION # 8



TRONT oF
NEHICLE

Leald. ofF
VeHILLE

—~
—

TS LSO P
SE  WifrseemAl
MadrT

New FeoMT  Pactenscen
T T T 7O Oirrszermae

RoP Bpacusr

ILLUSTRATION # 9

n 1/
¥ % gur
FEONT  AAVD HAud
A-)\Q—E
y
\

——-—_—_‘_‘—‘———_

‘\‘\\ ®
N d LD ~
Feovt [ @ LD @D —”éaz- PeAn
OF VE\s —{ Lowse. CoraoL]
PALENGER. / AL — — - —
OWe Virrezernal Door g
VM%&LEMW&M>‘\\_\ '%yyl&@ﬂ%
~ _ pare> AT o)
~—

ILLUSTRATION# 10 |



ILLUSTRATION # 11

St Cear-
- LLOWEI’J—CUWIML-
~ —AgM

ILLUSTRATION # 12



Passeniqee. Sive
Leapwanes Difregoat

Drop E)ﬁﬁ:ﬁ-ll-éfb\

Srog- UWepez. Meowvrwa Bnscugr

Dawee Sipe
MIDDL;. T AN H v
PierseenmaL

SRALGT

ILLUSTRATION# 14



= @ - |- - Brow Uppaa
\ h R ; bMT WG Bascker—
l I

¥ | g Gouy” =
A
_ Leag. Drewer. Sipe
- DML—D’QOP
Dirrseeamac BRacier

" 3 ST
i ' @ ~ |~ MoynvmnG
% “BoLT

i N—

ILLUSTRATION # 15

‘\ UrPee. Rean-
N - CALossMEMESTZ.
< :‘\ B _ == —/ﬁw MOU\M‘W&!

ILLUSTRATION# 16



LATEQAL. COMPUG

ILLUSTRATION# 18



ILLUSTRATION# 20




(i oy
/Z t|p Bor 2
AVD HAZDOWARG

Dawep. 6@5 =

Urpen. Cavrgor

AQM

ILLUSTRATION # 21

Sroae Uppea

ILLUSTRATION# 22



UPPe CoNTROL. ALM
VoAa. SUPOser BRAckET

I
BBl Bl e
STep i = =Z IS == Haeowace
Lead- R / '
Lowesa.
Conngol. |~ - _
AL -

ILLUSTRATION # 23

!\J%’v\) M?Pem
Comnzor. Ao
- — 1+ = Dpov Baser
By ks B gﬁny l'{;
Wepee Comnao - :%
7 - — TR
ALA Tgonr 7 ) ééaiiambwg
. I
/OIAPPpax (% ;
W/{by l

o

ILLUSTRATION# 24



St MouwTing
s BoLa

ILLUSTRATION # 25

: New Faongt
@\ \ C
J Sept
\ ' [/

f\lsw 6\'65an61/ ‘

Ase1sT

ILLUSTRATION# 26



ILLUSTRATION# 28



N PoWe SIpE /

OF VEH!
\/
ESThcu

TOoRGIN B

“ToRSION) AR
Do PLATE

Dowve S
\ep VeH

—

! I \
\| =
3 oM x| %
\ua‘%l'ﬁt@wr \/zYl 10T
MR Hazowats| | v HAZDWALE

ILLUSTRATION# 30



"

| _SresniNG STagiLizer2
T Boaliler

Pl x|t o

Ao HARDWAZE

/b )([/ BoLl™
Aris HA HAZDWI AYE

< “DWVerR 6|]>5

ILLUSTRATION # 31

N
= New Sresawg 7z
~o CENT ER LN .

~ -~
S STOUL TE 20D evps-
<—DRWEZ. 4De

ILLUSTRATION# 32



/

TweZ Si0e

Jorver. Lowez Conmpol A

ILLUSTRATION# 34



DME%EMC,\{ / - 0y
Basy g && m( {ﬁg HIA Y o
EMEGGTEMH \ \
BRLALE cApLE
EXTENSION
ILLUSTRATION # 35

'Q-Bllb SWAY BAL
T VDUV RUSHINGS

ILLUSTRATION# 36



DRWEL. SIDe OF VEHILG

S1oc- Mowuoring
) B0

N
‘5/(4”)( [ y‘( 20
AND HACKS wA G5

ILLUSTRATION # 37

" S \,1} :

WLECLLEACLTCT O va, Lt

ILLUSTRATION# 38




> HAEDWASE

ILLUSTRATION # 39




T —
=== an

{
!

EME%EAﬁc\l
CABLE “SoNT

ILLUSTRATION # 41




A0 - (Buaagg) siespoerg doag] Wy {01u07) 19moT] ¢
b it 910U

[V

Z AIO - (e} 1oyaedg) doucp iy JoNtoTy 19mo7 |
#0104

S S e e

IPIS JaBUBSSEY - 1ddRIg) doic] iy jonuo)) saddpy (ydry) JIQIURLN 8501 JBay Jaddf) (woyjogp)
IPIS Jaail(] - 193jorag) douq wiy [o4uosy ssddpy (33577) A3qUa Y $S0ED) JUOLY (SIPPIJAI) 13GUIaJA| SSOL) 183y Jaao] (dog)

T # 0loy( | # 010l

a0 dLiasa(y sref vjoye( ; oduvangg sdpogy



Dodge Durango / Dakota Parts Description Continue

Photo # 5 Photo # 6

Emergency Brake Cable Relocating Bracket (Durangn Quly) Differential Drop Bracket - Passenger Side (Rear)

Photo #£7 Photo # 8
trackel - Passenger Side (Frant) 1347 center tn center of ho Differential Drop Bracket - Driver Side ( Rear)




Dodge Durange / Dakota Parts Description Continue

Phota # 9
Differentiat Drop bracket - Driver Side - Middle (Rear) (Left) Differential Kicker Support Bracket - Driver Side - Longer
(Right) Differential Kicker Support Bracket - Passenger Side - Shart

Photo # 11 Photo # 12
(Tap) Steering Center Link (Top) Lateral Compression Arm Mount Plate (Middle) Lateral Compression
{Botfom) Steering Assist Arms Qty. 2 (Bottom) Lateral Compression Arm hMoun(s Qty. 4



Dodge Durango / Dakota Parts Description Continue

Photo # 13 Phota # |4
(Tap) Rear Upper Cantrol Support Bracket - Qly. 2 Steering Stabilizer Bracket
(Bottom) Front Upper Control Arm Support Bracket - Qty. 2

Photo b.] Photo # 16
e Extensions (3} 1/2” Hole x 5/16" Iole Rear Sway Bar Extensions - Durango Only
Brakeline Extension (1) 5/16” x 5/16” Hole




